
3 
 

 

 

                   Technological foundations of water treatment and disposal 
 

 

                                                                          Ksenofontov B.S. 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                                             Moscow - 2022 

 

 

                           



4 
 

 

                                     

                                                 Abstract 
 

               The proposed textbook presents the technological foundations of water treatment 

and disposal with a description of all the main processes using modern scientific data. 

Particular importance in the manual is given to the processes of separation by settling, 
[...]
odors and tastes in it. They are already felt at the content of chlorine in the water in an 

amount of 0.3-0.4 mg / l. In addition, if the source water contains some substances, for 

example, phenols, the introduction of chlorine into it causes the appearance of strong 

unpleasant odors and tastes in it. To combat these odors and tastes, ammoniation of water 

is used, that is, ammonia or its salts are introduced into the water simultaneously with 

chlorine. 

With ammoniation, the chlorination process proceeds somewhat differently. When an 

aqueous solution of NH4OH reacts with the hypochlorous acid NOSl formed during the 

chlorination of water, chloramines are obtained that 

change the nature of the interaction of chlorine with phenols and prevent the formation of 

chlorophenol odors. At the same time, they weaken the bactericidal effect of chlorine, but 

prolong the period of this action. The ratio of doses of ammonia and chlorine depends on 

the physicochemical properties of water and is established in each case empirically. 

For the administration and dosing of ammonia, ammoniizer dispensers are used, similar to 

chlorinators, but made of materials resistant to ammonia, and having some design features. 

Gaseous ammonia is delivered to the station in cylinders. In addition to ammonia, 

ammonium sulfate (NH4)2SO4 is also used for ammoniation. 

The use of ammonized chlorination is also an effective means of combating the development 

of bacterial life in the pipes of the water supply network and, in particular, with iron bacteria 

that cause overgrowth of pipes.  

 Ozonation has been widely used in the field of water treatment. It is used both as a 

preliminary stage of cleaning and in the final stages. A photo of the laboratory ozonizing unit 

is shown in Figure 1.30.  

 



62 
 

                                            



63 
 

 



64 
 

Fig. 1.30 – Photo of the laboratory ozonizer unit 

 

 The principle of operation of most installations for ozonation of water is as follows. 

Atmospheric air is passed through a filter to clean the dust, after which the air compressor is 

pumped onto the cooling devices, from where it enters the air drying devices. The cooler is 

water supplied, for example, to the coil. The cooled and dehumidified air is sent to the ozone 

generators. Under the influence of an electric discharge, ozone is obtained, but not in its 

pure form, but in a mixture with air.  

The final stage of the technological process is the rapid and complete mixing of water with 

ozonized air in a special tank. The dose of ozone for water treatment usually ranges from 0.6 

to 3.5 mg / l, depending on the indicators of the source water.  

 Another effective way to disinfect water is ultraviolet treatment. The scheme of 

ultraviolet water treatment is presented in Figure 1.31.  

This method of disinfection consists in the passage of a thin layer of water along the 

ultraviolet lamp, since irradiation passes only a few centimeters into the depth of the water. 

The ultraviolet lamp is protected by a quartz tube. In this case, the lamp can be installed 

directly in the water, but the quartz tube during its service life is covered with particles that 

limit the flow of ultraviolet rays from the lamp. In this regard, all types of lamps are 

equipped with purifiers. Each UV chamber is designed for some maximum volume that 

should not be exceeded. Consequently, most chambers are equipped with a control valve, 

which limits the flow of water coming from the pump at a high consumption. 

On the domestic market, many different types of installations for the treatment of water 

with ultraviolet (UV) are offered. For example, a company 

LIT (Moscow, Russia) offers a wide range of UV natural water treatment systems of different 

capacities depending on the water quality, the required degree of disinfection and operating 

conditions.  

 

The entire production line of serial UV systems of this company undergoes mandatory 

certification, including equipment certified according to international standards: ÖVGW 

(Austria), DVGW (Germany), USEPA (USA). In Fig. Figure 1.31 presents the different types of 

NPO LIT installations. 

UDV is a group of housing (pressure) 

equipment, where the lamps are located 

along the treated water flow (Fig. 1.31 A). 

UDV Pro is a group of housing (pressure) 

equipment, where the lamps are located 

across the treated water flow (Fig. 1.31 B). 



65 
 

 

(A) 

B)  

 

MLP is a group of channel (tray) equipment, where 
cassettes with lamps (modules) are located in a channel 
along the stream of treated water (Fig. 1.31 V). 

B)  

MLV is a group of channel (tray) equipment, 
where cassettes with lamps (modules) are 
located vertically across the stream of treated 
water (Fig. 1.31 G). 

D)  

 

 

Fig. 1.31 A, B, C, D – UV water treatment plants of NPO LIT 

The advantages of ultraviolet treatment include: 

- versatility and effectiveness of the defeat of various microorganisms - UV rays destroy not 

only vegetative, but also spore-forming bacteria, which, when chlorinated with conventional 

regulatory doses of chlorine, remain viable;  

- during processing, the physicochemical composition of water is preserved; 

- no limit on the upper dose limit; there is no need to organize a special safety system, as in 

chlorination and ozonation;  

- there are no secondary products;  

http://www.lit-uv.com/upload/production/page05_DUV.png
http://www.lit-uv.com/upload/production/page05_DUV Pro.png
http://www.lit-uv.com/upload/production/page05_MLP.png
http://www.lit-uv.com/upload/production/page05_MLV.png


66 
 

- there is no need to create a reagent economy;  

- the equipment works without special maintenance personnel;  

- In the ratio "quality of disinfection price" the method is better than others. 

The disadvantages of the method include: 

- a drop in efficiency in the treatment of poorly purified water (turbid, colored water);  

- periodic washing of lamps from precipitation deposits required for the treatment of turbid 

and hard water;  

- there is no aftereffect effect;  

Comparing the methods of disinfection (chlorination, ultraviolet treatment and ozonation), it 

can be said that each of the three technologies, if applied in accordance with the norms, can 

provide the necessary degree of inactivation of bacteria, in particular, for the indicator 

bacteria of the E. coli group and the total microbial number. It is also worth noting that it is 

recommended to combine these methods of disinfection with the phenomena of reducing 

turbidity.  

Ozone and ultraviolet have a fairly high disinfecting effect at real doses for practice, and 

chlorination is less effective against viruses, but the technological simplicity of the 

chlorination process and the availability of chlorine cause the widespread use of this method 

of disinfection.  

As for the economics of decontamination, the method of ozonation is the most technically 

complex and expensive compared to chlorination and ultraviolet disinfection.   

In addition, ultraviolet radiation does not change the chemical composition of water, even at 

doses much higher than practically necessary.  

 Chlorination provides water preservation in doses of 0.3-0.5 mg / l, that is, it has the 

necessary long-term effect. It should be noted that chlorination can lead to the formation of 

undesirable organochlorine compounds with high toxicity and carcinogenicity.  

 During ozonation, the formation of by-products classified by standards as toxic - 

aldehydes, ketones and other aliphatic aromatic compounds - is also possible.  

 

                     1.3.8. Examples of the use of water treatment 

technologies 

 



67 
 

 

 

As an example of the use of classical water treatment technology, consider the technological 

scheme of drinking water treatment of the Metelevskaya water treatment plant (Tyumen), 

which is presented in Fig. 1.32. Water intake for purification is carried out from a surface 

source - the Tura River. The technology of river water purification is based on a two-stage 

reagent scheme: horizontal settling tanks and rapid filters. The station includes a channel-

type water receiver, a shore well combined with NS-1, a water treatment plant that includes 

two blocks of facilities, three clean water tanks (RFV), a pumping station of the 2nd rise (NS-

2), a reagent farm, a chlorinator with a chlorine warehouse. Each stage of treatment facilities 

includes: a section of three drum nets, a cloisonné type mixer, four horizontal settling tanks 

with built-in flaking chambers, four fast filters.  

 

 

 

Fig. 1.32 – Technological scheme of the Metelevskaya water treatment plant  

Water intake from the river is carried out using a recessed reinforced concrete head, the 

entrance holes of which are equipped with lattices (Fig. 1.33). 



68 
 

 

Fig. 1.33 – Scheme of the pumping station of the I rise of the Metelevskaya water treatment 

plant  

Water treatment at the Metelevskaya water treatment plant includes several stages: rough 

cleaning in front of the mixers, where large river debris is retained, after which the reagents 

necessary for purification are added to the water on the cloisonné mixers of the horizontal 

type. The reagent facilities of the treatment facilities can be used for water purification and 

disinfection: oxidizing disinfecting reagent - chlorine, coagulants - aluminum sulfate and 

aluminum oxychloride, flocculant - polyacrylamide (PAA) AK-631 and ammonium sulfate for 

water ammoniation. Next, the water enters the flaking chambers, where, under the action of 

chemical reagents, the impurities contained in the water begin to form into flakes. The water 

prepared in this way enters the horizontal sedimentation tanks, where the resulting flakes 

settle. In this case, the water is clarified and enters the filter room for further purification. In 

the filtration hall of the Metelyovskaya water treatment plant there are 8 fast filters loaded 

with a two-meter layer of quartz sand of a special fraction. The scheme of the high-speed 

filter of the Metelevskaya water treatment plant is presented in Fig. 1.34. After that, the 

purified water is chlorinated and enters the tanks of clean water. 



69 
 

 

Fig. 1.34 – Scheme of the high-speed filter of the Metelevskaya water treatment plant 

The same classical water treatment technology is used at the Velizhanskaya water treatment 

plant (Tyumen), the water purification scheme of which is presented in Fig. 1.35. Unlike the 

Metelevskaya water treatment plant, water intake at the Velizhanskaya station is carried out 



70 
 

from underground sources. 

 

Fig. 1.35 – Technological scheme of Velizhanskaya water treatment plant  

 The original water is supplied to the deironing station. Water treatment is carried out 

at treatment plants using aeration with the subsequent supply to filters loaded with quartz 

sand and opoka.  

 Regeneration of the filtering capacity of loading in all filters of the water treatment 

plant is carried out by washing with a reverse flow of water, which is supplied from a 

reservoir of clean water.  

  The removal of iron and manganese from groundwater is important for water 

treatment. As an example, consider the technological scheme of water treatment in Athens 

(Ohio, USA), which is presented in Fig. 1.36. 



71 
 

 

1 – aerator; 2 – sump; 3 - sand filter; 4 – cascade of ion exchange filters; 5 – water hardness 

mixer-conditioner; 6 – pH rationing  and water disinfection tank; 7 – end well of clean water 

Fig. 1.36 – Scheme of the technological process of preparation of drinking water with 

standardized hardness 

Water purification is carried out as follows. Water is pumped into aerator 1 (water 

consumption - 670m3 / h) for forced aeration of water with air. Oxygen of the air oxidizes iron 

and manganese, and the air itself removes gases that may be contained in the water. Then 

the water enters the sedimentation pool 2, with a volume of 350 m3, where suspended solid 

particles settle in about 30 minutes. Water from sedimentation pool 2 flows by gravity 

through a series of fast sand filters 3. This makes it possible to further remove  suspended 

substances, in particular, iron and manganese oxides. The filters 3 consist of a layer of sand 

0.6 m thick and layers of gravel of various sizes serving as the basis of the sand filter. The 

filtered water enters the ion exchange softening step 4. For this purpose, mineral adsorbents 

are used - zeolites, in which calcium and magnesium ions are extracted from water due to 

exchange adsorption. Then water with conditionally zero hardness is mixed with filtered 

water (total hardness of 15 geq / l) in a drinking water conditioner mixer 5 in order to obtain 

a final hardness of 7.5 mgeq / l. Water with a normalized total hardness is stabilized at a pH 

of 50% by caustic, which is added at the rate of 3.0 mg / l. Water is disinfected with chlorine 

gas in the tank 6,  bringing the chlorine content in the water to 0.8 mg / l. Drinking water 

prepared in this way is stored in the end wells of clean water 7. End wells are tanks with a 

total volume of 4500 m3. From these wells, water is pumped using two pumps with a 

capacity of 600 m3 / h and one with a capacity of 950 m3 / h in tanks and reservoirs located 

throughout the city. The total capacity of the tanks is 26,000m3. 

 Of particular interest are the water treatment systems of JSC Mosvodokanal. 



72 
 

 According to JSC Mosvodokanal, the main structures of the Moscow water supply 

system include: 

1. 9 hydraulic engineering units, 
2. 4 water treatment plants, 
3. water supply and distribution systems: 

1. city pumping stations (due to the different altitude position and distance from water 
treatment plants to ensure the required water pressure in the city, there are 6 
pumping stations). 

2. urban regulatory units, which have in their composition, in addition to pumps, also 
drinking water tanks, which make it possible to smooth out irregularities in the city's 
water consumption. There are 11 regulating units in Moscow. 

At the stations, water is prepared to drinking quality on the basis of a classic two-step 
purification scheme with coagulation, clarification in settling tanks and on sand filters, 
followed by disinfection with chlorine-containing reagents. If necessary, water treatment 
with ozone, activated carbon is introduced. 

Disinfection is carried out with sodium hypochlorite with the addition of an ammonia-
containing reagent to ensure the sanitary condition of the long distribution network, 
regardless of the presence of water in the technological scheme of ozonation. This practice is 
typical not only for Moscow, but also for other large cities of the world (Paris, London, 
Tokyo, etc.), which have a long water supply network, which is due to the long action of the 
bactericidal properties of chlorine. Ozone is an unstable compound that decomposes rapidly 
in water, which explains its limited use for final disinfection only in small towns and wider 
use in the intermediate stages of water treatment. 

In order to meet the requirements of constantly tightening standards for water quality and 
increase the barrier role of water treatment plants, especially in case of accidental 
contamination of water supply sources, the existing classic two-step technological scheme is 
supplemented by other progressive methods, for example, such as ozonation with sorption 
on activated carbon and membrane filtration. 

 The work of the centralized water supply system in Moscow allows us to reliably 
provide residents of the capital with drinking water, the quality of which meets state 
regulatory requirements. 

 Special consideration should be given to the preparation of drinking water at the 
Rublevskaya water treatment plant (Moscow), the scheme of which is presented in Fig. 1.37. 